



序号	代号	名称	数量	材料	备注
25	A26800104501	尼龙制ST4X12	1	GB845	
24	78500645202	刀片螺母	1	美铁板	
23	2285200020C	小刀片	1	65Mn	
22	2286100003A	挡罩头盖盖	1	PA6, MBX125 (注塑)	
21	2285300016A	螺母Φ8xΦ20x15	1	45#	
20	2282400004A	螺母铁盖	1	Φ26, MBX1.25 (注塑) · 5.3X5.3	
19	2284200019A	螺母罩盖盖	1	DC06	
18	2284100017A	螺母罩	1	PP(K8003)	
17	A26800316101	冲六瓣三瓣伞形M6X20	2	GB/T9074.1	
16	2283400009A	有脚螺母	1	Φ26X810, 6063A 阳极氧化铝镁合金	
15	2283300040	螺母-1	1	Φ6×808 70	
14	A26800307301	冲六瓣柱三瓣伞形M5X14	2	35CrMo	
13	3022307003	冲六瓣柱三瓣伞形M5X25	2	35CrMo	
12	2283900031A	铁盖连接盖	1	Φ26螺帽, 5.3X5.3冲头盖	
11	A26800307501	冲六瓣柱三瓣伞形M5X30	4	35CrMo	
10	2287100040A	有脚螺母盖件	1	Φ26, 有脚盖	
9	2283400008A	螺母盖件	1	Φ26×670, 6063A 阳极氧化铝镁合金	
8	22833000041A	铁盖-2	1	Φ6×685 70	
7	2283900016A	冲六瓣柱三瓣伞形M5X16	1	黑色高EVA	
6	2283900009A	冲六瓣柱三瓣伞形M5X16	1	伞形罩盖盖	

序号	代号	名称	数量	材料	备注
5	3022301004	冲六瓣柱三瓣伞形M5X20	1	GB/T770.1	
4	2283100006A	螺母铁盖件	1	PA6	
3	A26800501101	冲六瓣柱三瓣伞形M5	5	GB/T899	
2	2286100004A	后轴手盖盖	1	PP	
1	6040013801	汽油机	1		

宁波大叶园林设备有限公司

NINGBO DAYE GARDEN MACHINERY CO., LTD.

设计	陈琳林	20180201	标准化	阶段标记	SS	材料
制图	陈琳林	20180201		重量(g)		
审核				比例	1:1	
工艺				图号	A2	
				批准		
				图号	60500205301	
				图号	60500205301	

in sketch	part number	other number of same part	part description	Detailed specification	Qty
1	60400113801		— Gasoline engine		1
2	2286100004A		— Rear handle assembly	PA, flameout switch red, the rest are black	1
3	A26800501101	26800501101	Hexagonal nylon lock nut M5	GB/T899	5
4	2283100006A		— Plastic hanging ring assembly	PA6	1
5	3022301004		— Hexagon socket cheese head screws M5X20	GB/T70.1	1
6	2283900009A		— Single shoulder strap	With quick disengagement mechanism	1
7	2283900016A	25600105001	Power pipe handrail sheathing	Black glossy EVA	1
8	2283300041A		— Flexible shaft-2	φ6*685 70	1
9	2283400008A		— Aluminum tube assembly	φ26*670, 6063A anodized white	1
10	2287100040A		— Elbow Front Handlebar Assembly	φ26, finite column	1
11	A26800307501	26800307501	Hexagon socket cheese head triple combination screws	φ35CrMo	4
12	2283900031A	25100188501	Quick change connector assembly	φ26 aluminum tube, 5.3X5.3 square head connection	1
13	3022307003		— Hexagon socket cheese head triple combination screws	φ35CrMo	2
14	A26800307301	26800307301	Hexagon socket cheese head triple combination screws	φ35CrMo	2
15	2283300040		— Flexible shaft-1	φ6*808 70	1
16	2283400009A		— Bent aluminum tube assembly	φ26X810, 6063A anodized white bright color	1
17	A26800316101	26800316101	Hexagon socket triple combination screws	M6X20 GB/T9074.1	2
18	2284100017A		— Protective Cover	PP(K8003), RAL1007	1
19	2284200019A		— Protective cover fixing plate	DC06, white zinc plated	1
20	2282400004A		— Bending gear box	φ26, M8X1.25 (right-handed), 5.3X5.3	1
21	2285300016A		— Gasket φ8xφ20x1.5	45#	1
22	2286100003A		— Grass head assembly	PA6, M8X1.25 (right-handed)	1
23	2285200020C	26300310402	Small blades	65Mn	1
24	78500645202		— Blade protection sticker	Fine paper	1
25	A26800104501	26800104501	Self-tapping screws	ST4X12 GB845	1